
Spare Part Book
DGG

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 1Page16/03/2021

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



DGG_parte 1 3

Tavola Page

Table of Contents

DGG_parte 2 6

DGG_parte 3 9

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

DGG_parte 1

3Page

Assembly:

1

2

3

4

5

6

7 8

9

10

11

12

13

14 15

16

17 18

19

20
21

22

23 24 25 26

27

28

2930

31

32

33

3435

36

37

38

1 2

3

6

7

8

7

8

3

1

2

1

2

1

2

2

7

8

37

38

16

16

21

18

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



Q.NOTEDescriptionCodePos

1 DIN985-M14 28Locking Nut M14

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

DGG_parte 1

4Page

Assembly:

Machine: DGG

2 GB97.1-14 28Plain washer 14

3 GB5783-M14X35 6Bolt M14X35

4 NX140.115A 1Protection board(R)

5 NX100.012 1Connector plate 100

5 NX140.012 1Connector plate 140

6 GB5783-M12X30 2Bolt M12X30

7 DIN985-M12 10nut M12

8 GB97.1-12 10plain washer 12

9 NX100.011 1Back shield 100

9 NX140.011 1Back shield 140

10 NX100.101 2U bolt

11 NX100.019 1right side plate

12 NX140.115 1Protection board(L)

13 NX100.114 1Connect plate

14 FM120.00.199F 1PTO cover

15 GB93-10 26spring washer 10

16 GB96.1-10 2Plain washer 10

17 GB5783-M10X25 26Bolt M10X25

18 GB5783-M14X50 4Bolt M14X50

19 NX100.104 2Below suspension connect plate

20 GB97.1-16 2Plain washer 16

21 GB5783-M14X40 4Bolt M14X40

22 DIN985-M16 26Locking Nut M16

23 NX100.023 1Below suspension frame

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



Q.NOTEDescriptionCodePos

24 NX100.103 2Upper suspension plate

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

DGG_parte 1

5Page

Assembly:

Machine: DGG

25 NX100.113 1Upper suspension spacer bush

26 GB5782-M14X120 1Half thread bolt

27 NX100.102 2Upper suspension connect plate

28 GB5783-M14X95 1Full screw bolt

29 200.56.011 2Lock pin

30 RB-00.102 2upper suspension pin

31 GB5782-M16X100 2Half thread bolt

32 ZL-25.104 2R pin

33 NX100.106 2Adjusting rod

34 NX100.016 2Adjusting plate

35 GB5783-M12X55 4Bolt M12X55

36 NX100.017 2Bolt

37 GB5783-M10X25 4Bolt M10X25

38 DIN985-M10 4Locking nut M10

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

DGG_parte 2

6Page

Assembly:

1 2 3 4

5

6

7 8

9

10

11

12 13

14
15

16

17 18 19

20

21222324

2526

27

2829

3031

32 33

34

35
36

3738

39

40

3

3 3

1

2

4

667

10

12

12

13

14 15

15

13

18

19

2324 25

3637

37

36

13

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



Q.NOTEDescriptionCodePos

1 NX100.110A 2joint seat

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

DGG_parte 2

7Page

Assembly:

Machine: DGG

2 NX100.022 2Side crank weldment

3 NX100.020 4Crank  1(100)

4 NX100.110 4joint seat

5 NX100.014 1Mounting frame 100

5 NX140.014 1Mounting frame 140

6 NX100.020B 4Crank  3(100)

7 NX100.020A 2Crank  2(100)

8 XH100.001 1Gear box

9 GB5785-M12X1.25X100 4Half thread bolt -10.9

10 GB93-12 16spring washer 12

11 NX100.166 2Gasket

12 GB13871-FB-55X80X8 22Oil Seal 55X80X8

13 GB1152-M10X1 24Grease Nipple M10x1

14 GB276-6208 12Bearing 6208

15 GB893.1-80 24Seeger ring 80

16 NFG-RCA-80X10 2Blanking cap 80X10

17 NX100.111 10locking plate

18 GB93-10 24spring washer 10

19 GB5783-M10X25 24Bolt M10X25

20 GB5785-M12X1.25X80 12Half thread bolt

21 DIN985-M16 24Locking Nut M16

22 NX100.107 12Telescopic shaft

23 GB13871-FB-25X42X8 24FB oil seal

24 NX100.109 24Oil seal cover

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



Q.NOTEDescriptionCodePos

25 GB276-6004 24Deep groove ball bearing

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

DGG_parte 2

8Page

Assembly:

Machine: DGG

26 NX100.108 12Spacer bush

27 NX100.015 6Below joint seat

28 GB93-16 12spring washer 16

29 GB5785-M16X1.5X65 6Half thread bolt

30 GB5785-M16X1.5X80 6Half thread bolt

31 NX100.018 6Blade

32 GB5782-M14X60 12Bolt M14x60

33 DIN985-M14 12Locking Nut M14

34 GB97.1-14 12Plain washer 14

35 NX100.105 12Connecting rod

36 NX100.013 3Left blade bar

37 NX100.024 3Right blade bar

38 GB3452.1-G-45X2.65 2O sealing ring

39 NX100.116 2Rubber gasket

40 NX100.111A 2Locking plate    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

DGG_parte 3

9Page

Assembly:

1

2

3
4

5 6

7

8 9

10

11

12

13

14

15 16

17

18 19 20 21

22 23

24 25 26

27

28293031

32

33

34

35

36

3738

39

40

1

2

1

2

15

16

19

23

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



Q.NOTEDescriptionCodePos

1 GB5783-M8X25 24bolt M8X25

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

DGG_parte 3

10Page

Assembly:

Machine: DGG

2 GB93-8 24Spring washer 8

3 XH100.114 1Rear cover paper washer

4 TZDP-62-52.5-0.2 1Adjusting shim 62X52.5X0.2

5 XH100.105 1Input shaft

6 XH100.112 1Paper washer

7 XH100.011 1Gear box cover

8 XH100.012 1dipstick

9 CBW-00-011 1breath plug

10 GB5783-M10X20 6Bolt M10x20

11 GB93-10 6spring washer 10

12 GB297-32208 2Tapered roller bearing

13 XH100.116 1Output shaft spacer bush

14 XH100.117 1Output shaft

15 XH100.122 2Side cover paper washer

16 XH100.120 2Output shaft cover

17 XH100.121 1Main gear

18 XH100.111 1Long spacer bush

19 GB297-30307 2Tapered  roller  bearing 30307

20 GB858-33 1Lock washer

21 GB812-M33X1.5 1Round nut

22 XH100.110 1Short spacer bush

23 XH100.109 2Small spacer bush

24 XH100.108 1Gear IV

25 XH100.107 1Gear III

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



Q.NOTEDescriptionCodePos

26 XH100.102 1Paper washer

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

DGG_parte 3

11Page

Assembly:

Machine: DGG

27 XH100.106 1Front cap

28 XH100.103 1gear I

29 XH100.104 1gear II

30 GB893.1-80 1Seeger ring 80

31 CBW-00.015 1Drain plug

32 GB297-32307 1Tapered roller bearing 32307

33 JB982-16 1Combined oil seal 16

34 XH100.101 1Gear box shell

35 XH100.119 1Adjusting shim

36 CFW-55X72X8 2FB oil seal 55X72X8

37 XH100.118 1Passive gear

38 GB297-32007 1Tapered roller bearing

39 CFW-35X52X8 1FB oil seal 35X52X8

40 XH100.115 1Rear cover

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 




